
     WB GT 6813
                            r.v. 2026



No. ID Zboží Název

1 0102006012 Bolt - M6*12

2 GT68WA03000/01 Speed regulating handle base

3 0101006055 Bolt - M6*55

4 GT68WA04000/01 Speed regulating handle

5 2101008030 Handle ball - M8

6 0202006000 Lock nut - M6

7 5380314010/04 Armature spring

8 GT68WA05000/22 Sleeve, Speed regulating handle 

9 0501002016 Split pin - φ2*16 

10 0301005000 Flat washer - φ5

11 0101005016 Bolt - M5*16

12 0202010000 Lock nut - M10

13 0301010000 Flat washer - M10

14 2501006000 Straight-through pressure filling cup

15 0202005000 Lock nut - M5

16 GT68WA06000/22 Base, shift handle

17 GT68WA07000/22 Gearshift turntable

18 GT68WA08000/02 Spring, shift handle

19 0102006016 Bolt - M6*16

20 GT68WA25000/01 Shift handle

21 0302010000 Big flat washer - φ10

22 GT68WA26000/01 Walking clutch handle base

23  GT68WA27000/02 Walking clutch spring

24 GT68WA28000 Nylon sleeve, locking block 

25 GT68WA29000/01 Walking clutch lock bolck

26 GT68WA30000/01 Walking clutch handle

27 GT68WA31000 VE shock absorber

28 GT68WA32000B1/02 Blade clutch handle

29 GT68WA33000B1/02 Blade clutch lock block

30 GT68WA34000/02 Blade clutch spring

31 GT68WA35000/01 Blade clutch handle base

32 0901028000 Circlip - φ28

33 6001-2RS Bearing

34 1001012000 Circlip - φ12

35 GT68WA36000 Nylon sleeve, link rod

36 GT68WA37000B1/02 Link rod

37 GT68WA38000B1/49 OPC handle

38 GT68WA39000B1/02 Fixing base, link rod

39 GT68WA13000 Drive wheel clutch cable

40 GT68WA12000 Height regulating cable

41 BC45TD21000/02 Spring

42 BC45TD22000/02 Cable core

43 GT68WA15000 Speed regulating cable

44 GT68WA16000 Shift cable

45 GT68WA23000 Walking clutch cable

46 GT68WA17000B1 Swing blade clutch cable

47 0102008020 Bolt - M8*20

48 0301008000 Flat washer - φ8

49 0202008000 Locking nut - M8

50 GT68WA40000/44 Control panel

51 GT68WA19000/44 Big handle shield

52 0201006000 Nut - M6

53 GT68WA20000B1/01 Cable limit hook

54 GT68WA41000B2/40 Big handle

55 GT68WA21000 Start switch

56 4SC5310010 Throttle cable

57 45A0323010 Big handle sheath

58 0802005020 Pin - φ5*20

59 GT68WA42000/01 Drive clutch handle

60 0104006035 Screw - M6*35

61 BC45TD02000/01 Rotary handle

62 GT68WA43000/02 Return spring, shift handle

63 GT68WA44000/02 OPC return spring

64 34810063 Bearing

65 0104006050 Screw - M6*50

66 4SC5310020 Throttle grip

Part1 Handle and controls Spare parts list



Model:WBGT6813
Service code: WBGT6813251124
Main body



No. ID Zboží Název

1 GT68WB01000/44 Protective plate

2 0102006016 Bolt - M6*16

3 0301006000 Flat washer - φ6

4 0202006000 Lock nut - M6

5 1601030030 Square tube plug - 30*30

6 GT68WB02000/40 Support rod

7 3482011102 Pin - φ6.3*50

8 GT68WB25000/44 Chassis

9 GT68WB04000 Front chain mounting plate

10 GT68WB26000/01 Fixed knife

11 GT68WB05000/44 Front chain bolt

12 GT68WB27000/44 Front chain extension plate

13 0102006012 Bolt - M6*12

14 GT68WB07000/44 Front cover

15 GT68WB08000B1/44 Base plate of blade roll shield

16 GT68WB38000/22 Lower protective plate

17 GT68WB10000/22 Fixed plate for tensioner

18 0101008020 Bolt- M8*20

19 51A0313010 Nylon bush for rear wheel

20 0202008000 Lock nut - M8

21 GT68WB11000/02 Tensioner spring, blade roll

22 KG12030530 Spring 2

23 GT68WB12000/40 Tensioner arm

24 6203-2RS Bearing

25 GT68WB13000/22 Tensioner bush

26 GT68WB14000/02 Tensioner

27 0303008000/02 Big washer - φ8

28 0401008000 Spring washer - φ8

29 HA1020 Blade roll belt

31 0302008000 Big washer - φ8

32 GT68WB16000/02 Belt limit adjusting rod

33 0201010000 Nut - M10

34 GT68WB28000 Rear chain

35 1001016000 Circlip - φ16

36 GT68WB19000B1/44 Belt cover

37 GT68WB20000/44 Rear cover

38 0101012170 Bolt - M12*170

39 0301012000 Flat washer - φ12

40 GT68WB21000/44 Rotating seat

41 GT68WB29000/01 Rotation limit plate

42 0304060000 Limit washer - φ60

43 0219060000 Round nut - M60

44 0202012000 Lock nut - M12

45 4LXA782 Transmission belt

46 GM56A060000080 Sliding bearing

47 GT68WB23000/22 Walking tensioner arm

48 0301016000 Flat washer - φ16

49 GT68WB24000 Walking tensioner

50 6001-2RS Bearing

51 0901028000 Circlip - φ28

52 GT68WB30000 Walking clutch return spring

53 0401006000 Spring washer - φ6

54 GT68WA44000/02 Opc return spring

55 GT68WB31000/44 Right protective plate

56 GT68WB32000/44 Left protective plate

57 GT68WB33000 Nylon bush for brake shaft

58 GT68WB34000/01 Brake arm

59 GT68WB35000 Brake block

60 GT68WB36000/22 Brake block pressure plate

61 0103005025 Bolt - M5*25

62 0101008050 Bolt - M8*50

63 GT68WB37000/22 Gasket, brake arm

64 GT68WB39000/22 Belt upper pressure plate

65 0101006020 Bolt - M6*20

66 0101008025 Bolt - M8*25

67 3472000102 Hang chain

Part2 Main body Spare parts price list



Model:WBGT6813
Service code: WBGT6813251124
Blade roll part



No. ID Zboží Název

1 0101010045 Bolt - M10*45

2 0401010000 Spring washer - φ10

3 0301010000 Flat washer - φ10

4 GT68WC01000/22 Bearing shield

5 GT68WC02000/01 Blade

6 0201010000DD Nut - M10

7 GT68WC03000 Blade bolt

8 GT68WC04000/22 Blade roll

9 GT68WC05000/22 Mounting disc for blade roll

10 UCFC206 Bearing

11 GT68WC07000 Blade roll pulley

12 1101008030 Key - 8*30

13 0101010050 Bolt - M10*50

14 PJ/WXGT001 Blade Repair Kit

Part3 Blade roll Spare parts list



Model:WBGT6813
Service code: WBGT6813251124
Front wheel bracket



No. ID Zboží Název

1 GT68WC06000/22 Universal wheel gasket

2 CM010200010 Copper sleeve

3 GT68WD16000/40 Front wheel bracket

4 2501006000 Straight-through pressure filling cup - M6

5 CM010200040 Bearing protective sleeve

6 51104 Bearing

7 GT68WD17000/40 Universal wheel frame

8 0101012095 Bolt - M12*95

9 0301012000 Flat washer - φ12

10 GT68WD05000 Front universal wheel

11 0202012000 Lock nut - M12

12 1101008040 Key - 8*40

13 0103012050 Bolt - M12*50

14 0401012000 Spring washer - φ12

15 51A0313010 Nylon bush for rear wheel

16 GT68WD06000/22 Bush for front wheel bracket

17 0202010000 Lock nut - M10

18 0301010000 Flat washer - φ10

19 GT68WD07000/44 Fixed rod

20 0101010055 Bolt - M10*55

21 GT68WD08000/44 Rocker screw

22 48R0113010 Nylon bush

23 0701005025 Pin - φ5*25

24 GT68WD09000/44 Rocker

25 0201008000 Nut - M8

26 GT68WD10000 Rocker handle

27 0103008090 Screw - M8*90

28 0301008000 Flat washer - φ8

29 0401008000 Spring washer - φ8

30 0101008025 Bolt - M8*25

31 6005-2RS Bearing

32 0901047000 Circlip - φ47

33 GT68WD11000/44 Drive shaft sleeve

34 GT68WD12000/37 Slope pointer

35 0102006016 Bolt - M6*16

36 GT68WD13000 Drive shaft

37 GT68WC07000 Pulley for blade roll

38 1101008030 Key - 8*30

39 GT68WD14000/44 Fixed base

40 GT68WD15000 Drive pulley

41 0103006016/12P9 Bolt - M6*16

42 0202006000 Lock nut - M6

43 GT68WD18000/01 Front wheel locking tab

44 GT68WD19000/40 Locking tongue pressing block

45 GT68WD20000A1/40 Shadoof

46 0301016000 Flat washer - φ16

47 0102006012 Bolt - M6*12

48 0104006040 Screw - M6*40

49 0401006000 Spring washer - φ6

50 3474000102 Screw guide pad

Part4 Front wheel bracket Spare parts list



1

2

3

4
5

6

7 8 9

10 11

12 13 14

15 16
17

18

19

20

22232425

26

27

282930

19

31

32

33

34

4.4
4.5

4.3

35

36

21

21

21

2620

26

4.4

4.4

37

3

38

39

40 41 42 43 44 45 46 47 48 49

17

17

17

17

5051
52

53
5354

55

56

57

58

59
60

61

52

51

59

15

62
Model:WBGT6813
Service code: WBGT6813251124
Engine part



No. ID Zboží Název

1 2/4LXA1646 Engine belt

2 GT68WE01000B1/44 Engine belt cover

3 0102006012 Bolt - M6*12

4 GT68WE11000A1 Wheel

4,3 0202010000 Lock nut - M10

4,4 0301010000 Flat washer - φ10

4,5 0101010020 Bolt - M10*20

5 GT68WE12000 Transmission pulley

6 1101005028 Key

7 GT68WE02000/22 Transmission fixed bracket

8 0202006000 Lock nut - M6

9 HQB000000000 Transmission assembly

10 GT68WE15000/40 Engine right support

11 GT68WE16000/40 Engine left support

12 0301012000 Flat washer - φ12

13 0401012000 Spring washer - φ12

14 0101012040 Bolt - M12*40

15 0303008000/02 Big washer - φ8

16 0401008000 Spring washer - φ8

17 0101008025 Bolt - M8*25

18 GT68WE05000/44 Transmission shield

19 0101010050 Bolt - M10*50

20 0302010000 Big flat washer - φ10

21 0302008000 Big washer - φ8

22 GT1300 Engine

23 0101010030 Bolt - M10*30

24 GT68WE17000/40 Engine rear base

25 GT68WE18000/44 Diagonal bracing

26 0201010000 Nut - M10

27 GT68WE10000/02 Engine throttle spring

28 GT68WE13000 Engine pulley

29 KN20004HA Key

30 GT68WB15000 Engine gasket

31 GT68WE19000/40 Engine front base

32 GT68WE26000/44 Engine bottom plate

33 GT68WE21000/22 Muffler shield

34 0103006012 Screw - M6*12

35 0202008000 Lock nut - M8

36 0101008020 Bolt - M8*20

37 0401010000 Spring washer - φ10

38 0102006018 Bolt - M6*18

39 CXD16P5/650 Belt

40 1502504707 Sealing ring

41 HQB140100001/02 Left half shaft sleeve

42 6205-2RS-01 Bearing

43 0901052000 Circlip - φ52

44 HQB000000091/01 Dust cover

45 0111012040B Wheel hub bolt - M12*1.25*40

46 HQB000000090/02 Wheel hub flange

47 1101008050 Key - 8*7*50

48 HQB000000100/02 Wheel hub spacer

49 0403008000 Spring washer - φ8

50 3483004401 Filter cap

51 0202005000 Lock nut - M5

52 0301005000 Flat washer - φ5

53 0101005016 Bolt - M5*16

54 34830045 Dust collector

55 3483004622 Dust collector bracket

56 34830047 Filter box cover

57 3483004822 Filter box gasket

58 34830049 Dust collection cup

59 50820001 Clamp

60 34830050 Intake pipe

61 0102006075 Bolt - M6*75

62 PJ/WXGT003 Air filter component

Part5 Engine part Spare parts list


